Place items in Parts List to send to Mike's Cycle KTM for pricing and availability.
Numbers shown are quanties used per assembly. Enter the quanties needed for repair.

ORDER
QTY
REF.
NO.
  PART NO.   TANK - SEAT - COVERS
  DESCRIPTION
 500 EXC LC4
REQ
  3   58007002000   DECAL SPOILER L/S 4-STR. 1
  3   58007102000   DECAL SPOILER R/S 4-STR. 1
5   55007005200   GAS COCK R/S CPL. OFF-ON-RES 1
5   55007105200   GAS COCK L/S CPL. OFF-ON-RES 1
6   55007006200   O-RING 11X1,8 NBR 70 2
7   31007107001   PVC-HOSE 6X9 MM PER METER AR
8   56007008144   TANK CAP CPL. LARGE 1
9   56007009100   GASKET FOR TANK CAP 1
  13   58007013500   FUEL TANK 4-STROKE 9 LT. 1
14   0912080163   AH SCREW DIN0912-M 8X16 2
15   50107015000   TANKROLL 13X36X16 2
16   58007016001   FUEL HOSE VITON 7X2MM AR
17   58007117000   YDNAC-CLAMP 10107 10MM 6
17   58007015000   T-CONNECTOR FOR FUEL LINE 1
18   0676550223   HH S.MET.SCREW DIN7676- 5,5X 4
19   0797050003   TOOTH LOCK WASH. DIN6797-J 5,3 4
20   0912060703   AH SCREW DIN0912-M 6X70 1
  21   14004030000   WASHER 2
22   58007010000   SPACER TUBE 9X12X48 1
23   54305068000   RUBBER BLACK F.DAMPING BRACKET 1
24   58007044000   OVAL HEAD SCREW M6X15 1
25   51006097000   WASHER 6,2X22X1,ST30,W.GALV. 1
  28   58035028000   SPOILER L/S 4-STR. 1
  28   58035029000   SPOILER R/S 4-STR. 1
30   0981550193   SHEET MET.SCR.DIN7981- 5,5X19 4
31   0966050203   OVAL HEAD SCREW DIN0966-M 5X20 4
  40   58007040700   SEAT THIN MINT/WHITE 1
  40   58007040750   SEAT COVER MINT/WHITE 1
  41   58007041000   SEAT BRACKET 2
  41   54207042000   FRONT SEAT BRACKET 1
42   0965060163   FLAT HEAD SCREW DIN0965-M 6X16 6
43   0912080203   AH SCREW DIN912 M8X20 2
44   0797080003   TOOTHLOCK WASHER DIN6797-J 8,4 2
  95   58008041000   SIDE COVER L/S 4-STROKE 1
  95   58008075000   SIDE COVER R/S 4-STROKE 1
  96A   58008296600   DECAL S.COVER 4-STR.600 L/S 1
  96B   58008002000   DECAL SIDE COVER 4STR. 600 L/S 1
  96C   58008102000   DECAL S.COVER 4-STR.600 R/S 1
  96   58008196180   DECAL R/S YELLOW 4-STROKE 1
  96   58008096180   DECAL L/S YELLOW 4-STROKE 1
97   0966060163   OVAL HEAD SCREW DIN966 M6X16 4
98   40006006000   WASHER 6MM 8
99   54603048100   RANGE CHANGE METAL NUT M6 4
  Powered by HLSM

 
Copyright 2019 HLSM, Inc. All rights reserved.
This material may not be published, broadcast, rewritten, or redistributed.
For further information, contact HLSM, Inc.
Version: 12.15.12
performer